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Encore Woodburning Stove

2000956

CFM Corporation reserves the right to make changes in design, materials, specifications, prices and discontinue colors and products at any time, 
without notice.
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Encore Woodburning Stove
Model 2550
  Item Description Part Number   Item Description Part Number

 1. Secondary Air Cover Plate 1601492
 2. Secondary Air Probe Assy 1601489
 3. Secondary Air Link II, ENC 1601486
 4. Secondary Air Flap 1601490
 5. Flue Collar (8”) See Chart Pg. 35
 6. Back 1308620

 7. Left Heat Deflector 1608629
 8. Right Heat Deflector 1608630
 9. Refractory Assy w/Access Panel 1602510
 10. Catalytic Combustor 1602505
 11. Refractory Access Panel 1602511
 14. Left Griddle Quad 1301807
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Encore Woodburning Stove

2000956

1. Included in #5008649 upper fireback assembly.

2. Not interchangeable, due to a heat-reflective coating on the room 
side of the panels.

3. Included in #0004345 ceramic handle assembly.

Encore Woodburning Stove
Model 2550 (continued)

  Item Description Part Number

  Item Description Part Number

 15. Right Griddle Quad 1301832
 16. Griddle 1300797
 17. Griddle Handle Assy 30002775
 18. Top See Chart Pg. 35
 21. Wedge 1301810
 22. Upper Fireback1 1308644
 23. Damper1 1308631
 24. Damper Tabs (3)1 1601488
 25. Damper Rod1 1600851
 27. Combustion Throat Hood 1301145
 28. Lower Fireback 1308646
 30. Damper Handle Screw 1/4-20 x 3³⁄₈” NT 1201294
 31. Damper Handle,Wood  1600664
 33. Steel Handle Stub 30002720
 34. Left Side See Chart Pg. 35
 35. Left Air Plate (Inner side) 1308621
 36. Right Air Plate (Inner side) 1308622
 37. Right Side See Chart Pg. 35
 38. Thermostat Handle Assy 5004224
 39. Thermostat Assy 5005470
 40. Grate 1307434
 41. Primary Air Tube Cover Plate 1308609
 42. Primary Air Frame 1307411  
  Primary Air Valve Only 1301412  
  Primary Air Rod Only 1601493 
 43. Primary Air Regulatory System 5000337
 44. Bottom 1308604
 45. Ashlip See Chart Pg. 35
 50. Andiron (2) 1307419
 51. Leg See Chart Pg. 35
 52. Leg Leveler 1201745
 53. Ashdrop 1308603
 54. Pawl Assembly Short Adjustment 30002362
 55. Ashdoor 1308607

 56. Ashdoor Handle (Wood) 1600663
 57. Ashdoor Hinge Pin 1208608
 58. Cotter Pin, Ashdoor 30001749
 59. Ashdoor Hinge Support 1308605
 60. Ashpan 1601025
 61. Ashpan Bracket 1601039
 62. Ashpan Cover 1601027
 70. Airwash Manifold 1308615
 71. Front II See Chart Pg. 35
 72. Left Door Air Manifold 1307403
 73. Left Door See Chart Pg. 35
 74. Door Hinge Strip (2) 1308634
 75. Right Door Air Manifold 1307404
 77. Door Handle Assy w/Set Screw 30002721
 78. Right Door II See Chart Pg. 35
 79. Door Gasket 5/16 Med. Density 6ND 1203588
 80. Glass Gasket 1203556
 81. Left Door Glass2 1408630
 82. Right Door Glass2 1408629
 83. Door Latch 1408628
 84. Spacer 3/8 x 1-Z  1201779
 85. Damper Ramp1 1301811  
  Socket Set Screw Adjuster 1200436  
  PH Flat Hd Screw 1200809  
  Hex Nuts 1203210
 86. Handle Base Stub3 30002714
 87. Ceramic Handle 2.78 Lg3 20006381
 88. Handle Bolt3 1201294
 89. Friction Spring 1201846 
 90. Primary Air Cable w/Clips 5005471
 91. 7/16-20 x 1 Socket Set Screw 1200334
 92. Washer 1202471
 93. Pin, Long, Door 30002727

  Shell Enamel Parts - Encore Model 2550 
 Part Name Classic Biscuit Bordeaux Chestnut Ebony Midnight Vermont 
     Brown  Blue Green
 Top 1306618 30003007 2328618 30003019 30003031 2378618 30003044
 Front 1308635 30003004 2328635 30003016 30003028 2378635 30003041
 Left Side 1308623 30003006 2328623 30003018 30003030 2378623 30003043
 Right Side 1308619 30003005 2328619 30003017 30003029 2378619 30003042
 Flue Collar 1304280 30003008 2324280 30003020 30003032 2374280 30003045
 Ashlip 1307406 30003002 2377406 30003014 30003026 2377406 30003039
 Left Door         
 Sub Assy 5008648 30003012 30001144 30003024 30003037 30001345 30003049
 Left Door 1308637 30003010 2328637 30003022 30003034 2378637 30003047
 Right Door         
 Sub Assy 5008647 30003011 30001143 30003023 30003036 30001344 30003048
 Right Door 1308636 30003009 2328636 30003021 30003033 2378636 30003046
 Single Leg 1307427 30003003 2327427 30003015 30003027 2377427 30003040
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120-1745 ¼ -20 x 1” Zinc  Hex Head Leveller Bolt 120-0334 7/16-20 x 1” Socket Set Screw
( 1-in each of the four legs ) ( 1-door insert for handle )

120-1337 ¼ -20 x ⅜” Hex Head Cap Screw 120-0643 10-24 x 7/16” Black Socket Head Cap Screw
( 2-left hinge plate, 2-right hinge plate ) ( 1-door handle stop )

120-2470 Washer, ¼ Plain Flat 120-1392 ¼ -20 x 2” Zinc Hex Head Cap Screw Gr 2
( 2-ends to bottom, 2-upper firebk to back ) ( 1-air manifold to front )

120-8608 Pin, Hinge 120-0992 10-24 x 1” Zinc Phillips Pan Head  Screw
( 1-ashdoor )

30001749 Pin, Cotter
( 1-ashdoor hinge pin ) 120-0991 10-24 x ¾ ” Zinc Phillips Pan Head Screw

120-1376 ¼ -20 x 1”  Black Hex Head Cap Screw Gr 5 ( 1-left manifold to door right screw )
( 2-right air plate, 2-left air plate ) 120-2471 Washer, ¼” Flat .294 id x .620 od SS

30001794 ¼ -20 x ⅜”  Black Socket Head Cap Screw ( primary air assembly )
( 1-primary air valve ) 120-1373 ¼ -20 x ⅝” SS Hex Head Cap Screw

120-0896 ¼ -20 x ⅝” Black Phillips Round Head Screw ( 2-andirons ) {replaced 120-1340 - ½” June 05}
( 2-primary air valve to bottom ) 120-0881 ¼ -20 x ¾” Phillips Flat Head Screw

120-1374     ¼ -20 X ¾” Hex Head  Cap Screw ( 1-top to front )
120-2473 Washer, Black ¼”  Narrow Flat

( 2-ashpan bracket )
120-2474 Washer, Zinc ¼” Flat 120-0907 ¼ -20 x 1” Black Phillips Round Head Screw

( 2-flue collar to top, 1-griddle handle )
120-3329 Nut, ¼ -20 Plain Square

( 2-flue collar )
120-1396 ¼ -20 x 1½” Zinc Hex Head Cap Screw Gr 5

120-0417 ¼ -20 x ¼” Knl Cup Point Socket Set Screw ( 2-upper fireback to back )
120-1243 8-32 x 2” – Z Slot Round Head

( 1-thermostat knob )
120-0563 5/16-16 x 5/16” Socket Set Screw 120-1986 Shim Ring, 18 Ga Nickel

( 1-damper handle ) ( 1-secondary air flap )
120-0436 ¼ -20 x 1” Oval Point Socket Set Screw 120-0980 10-24 x ¼” Phillips Pan Head Screw

( 1-damper ramp adjuster )
120-0809 ¼ -20 x 1” Phillips Flat Head Screw

( 1-damper ramp ) 120-4212 ¼ -20 x 1¼”  Threaded Rod (or 120-4214 – 1½” )
120-3210 ¼ -20 Hex Nut ( 2-top to ends )

120-1846 Friction Spring
( 1-primary air assembly )

120-3290 ⅜-16 Toplock Z Hex Head Jam Nut 120-0993 ¼ -20 x ⅜” Phillips Pan Head Screw
( 1-ashdoor pawl ) ( 2-secondary cover plate to back )

120-1378 ¼ -20 x 1¼” Hex Head Cap Screw 120-2061 #10 x ¾” Black Phillips Pan Head SMS
( 1-front to bottom ) ( 3-flue collar to connector pipe )

120-1338 ¼ -20 x ½” Hex Head Cap Screw 120-1308 8-32 x 1” Zinc Slotted Pan Head Screw
( 1-griddle handle )

120-1310 ¼ -20 x 3” Zinc Slotted Pan Head Screw
120-0482 ¼ -20 x ½” Socket Flat Head Screw ( 1-damper handle )

( 2-ashlip ) 120-1294 ¼ -20 x 3⅜” Zinc Slotted Pan Head Screw
120-1322 10-24 x ½” - Z inc Hex Head Cap Screw ( 1-fallaway handle )

( 4-heat shield taps in ashdrop ) 120-4867 1/32” Stainless Steel Control Cable
120-2488 Washer, Zinc ⅜” Flat ( 3.7’–air thermostat )

( 4-legs to bottom ) 120-4874 1/32” Oval Copper Sleeve
120-8610 ⅜-16 x 1¼“ Socket Head Allen Bolt   ( 2–air thermostat control cable )

( 1-front left leg ) 120-1899 5/16 Hole Plug
120-1443 ⅜-16 x 1¼ “ Zinc Hex Head Bolt ( 1-stove back )

( 3-Leg Bolts ) 120-1337 ¼ -20 x ⅜” Hex Head Cap Screw
120-0848 ¼ -20 x 2” Black Phillips Flat Head Screw ( 2-each door hinge strip )

( 2- side primary air cover plate to bottom ) 120-2907 Rivet, Pop 1/8 dia x 5/16 Grip
120-0998 10-24 x ½”  Phillips Truss Head Screw ( 6-safety listing )

( 4-rear heat shield taps ) 160-0600 Handle Holder
120-1779 Spacer, 7/16” Narrow ( 1-right front leg )

( 1-damper rod ) 160-0547 Pin, Long
120-2560 Washer, ⅜” Narrow ( 2-each door hinge )

( 1-damper rod ) 160-1488 Tab, Damper
120-2423 Washer, Flat #10 SAE 120-0983 10-24 x ⅜”   Phillips Pan Head Screw

( 2-under door latch ) ( 2-door latch to front )

( 1-left manifold to door left screw, 2-right 
manifold to door )

( 3-glass clips right door, 4- glass clips left door, 
2-secondary air assembly )

( 2- top to ends, 2-damper ramp, 1-griddle handle 
stub, 1-ashdoor pawl, 1-front to bottom)

( 1-each griddle quad, 2-damper tabs ufb, 2-
ashpan bracket, 1-damper rod stop )

( 4-ashdrop to bottom, 3-hinge to ashdrop, 
2-front to ends, 2-ends to bottom )

( 3-ashdrop hinge, 4-ashdrop to bottom, 
2-front to ends, 1-front to bottom, 2-left air plate, 
2-right air plate, 2-top to ends, 
4-front door hinge plates, 1-ashdoor adjust. )

( 1-thermostat stub, 1-ashdoor pawl, 
1-front door handle stub )

ENCORE 2550 HARDWARE
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